EPA-660/2-73-038
MARCH 1974

Environmental Protection Technology Series




RESEARCH REPORTING SERIES

Research reports of the Office of Research and
Monitoring, Environmental Protection Agency, have
been grouped into five series. These five brcad
categories were established to facilitate furtler
development and application of environmental
technology. Elimination of traditional grouping
was conscicusly planned to foster technology
txansier end @ maximum interface in related
fields. The five sexies are:

1. Envizonmental Health Effects Research
2. Environmental Protection Technology
3. Ecological Research

4. Environmental Monitoring

5. Sociceconomic Environmental Studies

This report has been assigned to the ENVIRONMENTAL
[...]
study would eventually have a feed-back into the costs pertaining to the preliminary
engineering for the treatment facility. This report encompasses the pilot plant
operations.

Pilot Plant Study

The specific objectives of the pilot plant study were:

a. to determine the treatability characteristics of the composite industrial and
municipal wastes;

b. to develop design criteria for the facility to achieve 90-95% BOD reduction
as well as to meet other effluent quality requirements;

c. to test methods of secondary and advanced waste treatment of combined
municipal and industrial wastes;



)

WILMINGTON

proposod deepwater regional sewerage system
salem and gloucester counties, n. j.

.........

8.F, GOODRICH CHEMICAL CO, g9

H
DuPONT-CHAMBERS WORKS PHILADELPHIA
-

PENNSVILLE TWP, S, A,

Existing Dischargers In Decpwater Study

A municipar
| ) industry

Repional Sewerage

SHELL CHEMICAL CO.

AN

® pro o deep ional 1 plant

* gh L lidated region
sewerage plam‘ under coastruction

CITY of SALEM

L
)
<
o

©
)

—d



d. to estimate cost of construction and operation of the facility;

e. to provide data on which to base an equitable apportionment of the cost
among the industries and municipalities to be served; and

f. to demonstrate the expedituous and timely resolution of the technical and
economic difficulties of achieving a regional solution to a complex multi-
industrial and multi-waste disposal problem.

The pilot plant was planned to operate continuously at 50 gpm, 7 days per week,
24 hours per day. Wastewater was to be composited with projected loads and
flows so as to be representative of the influent to the proposed regional waste
treatment plant. Of the 50 gpm entering the pilot plant, it was estimated 44 gpm
to be industrial wastewater and 6 gpm municipal .

Wastes from the nearby DuPont-Chambers Works would be conveyed to the pilot
plant by ditch flow. Tank trailers were envisioned to convey the composite waste
from each industry. It was envisioned that several tank trailers would bring

in the waste from varied distances between 2 and 25 miles from the pilot plant.

Treatment processes proposed were equalization, neutralization, primary clari-
fication, aeration, final clarification, polishing, chlorination and sludge
disposal . The aeration basin was to be designed to provide flexibility for various
methods of the activated sludge process.

Funding

Federal funding assistance was solicited and an EPA Research and Development
grant offer of $646,700 or 67% of eligible project costs for the pilot study was
received on March 24, 1969.

On May 21, 1969, ten industrial pl'anfs and four municipalities agreed to contribute
up to $654,300 to fund a portion of the pilot plant study and all of the total
preliminary engineering study. The DRBC agreed to contribute $75,000.

Contract for Engineering Services

A contact was entered into between the DRBC and Engineering-Science, Inc., on

June 27, 1969 for the major part of the studies including the preliminary engineering
studies and the design, construction, and operation of the pilot plant and evaluation
of data.

The timetable included: (1) completion of an interim preliminary engineering
report not later than é months after date of the contract; (2) construction and



operation of the pilot plant not later than 6 months after date of the contract;

(3) completion of the final report on the preliminary engineering studies not later
than one year from date of contract; (4) completion of the interim report on pilot
plant treatment studies not later than 18 months after date of contract; and

(5) completion of a final report of pilot plant studies not later than 3 years from
date of the contract. Scheduled dates were met.

Project Status at Completion of Pilot Plant Study

At the completion of the study, the industries were unwilling to agree to participate
in full scale regional treatment without guarantees of state and federal construction
grants. Such guarantees could not be met which was a major cause of the full scale
regional system not developing. The basis for industrial resistance was that approxi-
mately one-quarter of the construction cost of the initial project was the incremental
cost for system capacity for future participants. Industry did not want to subsidize
facilities for other, possibly competitive, industry without a guarantee of public
aid. However, one of the alternate plans of regional treatment with the dischargers

split into two regional systems - upriver and downriver portions - is presently being
pursued at county level.

The data gathered as the result of the pilot plant operations have been utilized

by several of the participating entities. The study engendered considerable interest,
nationwide, and a numb er of requests have been received for copies of the report.
This project provided an example of a solution to a difficult problem that could

be applied nationwide.



SECTION i
CONCLUSIONS AND RECOMMENDATIONS

An analytical and treatability program for an area-wide industrial and municipal
treatment facility has been consummated and found to be sufficiently complete to
develop design information. The bench and pilot scale testing programs, covering
a period of 30 months, were established to obtain the design coefficients and
parameters. On this basis, cost estimates were formulated for a proposed regional

treatment system which could serve industries and municipalities in the lower
Delaware River Basin.

CONCLUSIONS

An analyses of data accumulated during the course of this project and presented
in the report has resulted in the following conclusions and observations.

Wastewater Characterization

1. The wastewaters from each of the participating industries were characterized
with respect to their organic and inorganic quality. This characterization schedule
was implemented during both the bench scale and pilot plant phases of this
project. The analytical results indicate that the combined wastewater conveyed
to the regional treatment system will have the following general characteristics:

Chemical Oxygen Demand (COD) 420-822 mg/!
Biochemical Oxygen Demand (BOD) 136-453 mg/1

Total Organic Carbon (TOC) 109-358 mg/l

Phenols ' 1-19 mg/I

Phosphates 0.2-13 mg/l

Total Kjeldahl Nitrogen 10.5-45 mg/|

Color 200-1800 Std. Co. Units

2. It is recognized that the aforementioned concentrations of organic constituents
as well as inorganic levels will fluctuate with both seasonal and operational
variations. Although one must recognize the factors which are prevalent when
interpreting these data--namely, sampling methods and fréquencies, analytical
procedures, interferences, etc.-~it does provide a rational approach for establish-
ing an individual and collective characterization picture of the combined waste-
water which must be treated in the regional system. It is from this information
that plant design, cost evaluations, and cost allocations must be formulated.



Bench Scale Treatability Studies

1. Based on studies and considerations established during the early phases of
this project, the need for an equalization basin at the site of the regional
wastewater treatment plant does not appear to be economically attractive or
economically justified.

2. The results of neutralization studies conducted during this phase of the
project indicate that approximately 8.7 meq/] of lime are required for neutrali-
zation. The most acidic conditions encountered during the analytical program
required approximately twice as much lime as normally required. As unusual
operating conditions would have to appear simultaneously at several of the
participating plants, it is doubtful that the pH of the unneutralized stream would
ever be above 7.0. The need for acid neutralization is therefore not envisioned.

3. The results of the coagulation-precipitation studies indicated that chemical
precipitation of the combined wastewater flow at the regional plant as a method.
of removing organic constituents is not justified.

4, It is estimated that 95 percent of the BODj5 contained in the combined waste-
waters can be removed at a loading of 0.25 lbs BOD5/day/Ib MLVSS with
approximately a 90 percent BOD5 remova! at loadings up to 0.70 |bs BODs/day/
Ib MLVSS. These data were obtained using bench scale biological reactors.

5. It is anticipated that approximately 36,000 Ibs/day of biological synthesis
sludge and 144,000 1bs/day of primary sludge will be generated when the full-
scale treatment system is put into operation.

6. The bench scale studies indicate that approximately 1,800 lbs of oxygen/
day/MG are required for an aerobic activated sludge system.

7. Based on laboratory analyses, fecal organisms observed in the raw industrial
wastewaters appeared to be sufficiently destroyed as to not require disinfection.
These studies indicate chlorination of the final effluent from a treatment system
receiving wastewaters as presently constituted is not required. Coliform analyses
conducted during the pilot plant phase of this study confirmed these results.

8. The effectiveness of removing pollutants from biologically treated effluent
using carbon adsorption was evaluated by undertaking batch carbon adsorption
isotherm tests. These studies indicated that most of the soluble BOD remaining
after biological treatment was removed with an activated carbon dose of less than
40 mg/1. The removal of color to trace levels required carbon concentrations
slightly in excess of 200 mg/l. While batch isotherm studies are "screening
tests” only, they are indicative of carbon removal capacities and thus establish



LAY ) . .
a basis for subsequent continuous column studies ,

Pilot Plant Treatability Studies

. The hydraulic mixing characteristics for the 50 gpm capacity pilot plant
facuhfy were established using dye studies. The results for the equahzahon tank
indicate that adequate mixing and circulation are achieved by using a high
capacity recycle pump. The data indicate that only 23 percent of the tank was
unused, with the remaining volume exhibiting completely mixed characteristics.
Neufrallzatlon and aeration tanks were completely mixed. The primary and

secondary clarifier flow patterns were found to be adequate after subsequent
modifications were made .

2. The oxygenation capacity of the mechanical and diffused aeration systems

in the aeration tanks of the pilot plant were determined. A transfer efficiency of
2.90 lbs of oxygen/HP-hr for the mechanical aeration system was noted and an
efficiency of 1.15 lbs of oxygen/HP-hr was observed for the diffused aeration
system. These results are reflected in the process design formulation.

3. A computer program was developed to perform the necessary mathematical
operations of the biclogical treatment results and resolve the data into design
parameters and coefficients with an interpretation of the statistical reliability
of each parameter.

4. The biological pilot plant studies indicate that approximately 65 percent of

the COD and 90 percent of the BOD5 can be effectively removed by this process
except during periods of extremely cold weather. A minimum BODg removal of

66 percent is predicted during the coldest period of the year based on a temperature
balance calculated across the aeration basins. As this balance was made utilizing
observed inlet temperatures to the aeration basin of the pilot plant, slightly

higher removal efficiencies could be expected in the full scale plant based on a
comparison of heat losses calculated for both the pilot plant and the reglonal
facility.

5. The transient loading studies conducted during both the summer and winter
operations indicate that there is little or no effect on the performance of the
biological system due to variations in the organic characteristics of the combined
wastewaters. Equalization at the regional treatment site, therefore, is not
recommended based on these results.

6. The process design criteria for the biological system were formulated based on
the computer resolved design parameters and coefficients. These basic criteria
include a required aeration detention time of 12 hours, an oxygen utilization
rate of approximately 155,000 lbs/day and a blologlcal sludge production rate of



36,000 lbs/day with a hydraulic design flow rate of 72 MGD .

7. The pilot plant performed efficiently in the removal of organic contaminants
from the combined wastewaters. However, there were occasional problems
encountered during the operations which should be considered in the full=scale
treatment design. For example, the pH monitoring probes required cleaning;
foaming occurred occasionally in the aeration basins and was excessive at times;
exposed carbon steel appurtenances on the upstream side of the neutralization
facility were subject to extensive corrosion; and occasional power shutdowns
temporarily interrupted operations. The experience gained from the pilot plant
operations is considered invaluable in the translation of these studies to full-scale
design and implementation of wastewater management practices.

8. Aerobic digestion provides a maximum of 50 percent reduction in volatile
suspended solids (VSS) with a retention period of 20 days. A retention time of
seven days is sufficient to achieve 75 percent reduction of the digestible solids
provided the reactor has facilities for continuous withdrawal of sludge liquor and
subsequent thickening of the residual sludges. Mixing will control requirements
for an aerobic digester.

9. The effectiveness of the filter press, vacuum filter and centrifuge for de-
watering primary and digested sludges was evaluated using pilot scale models.
These process simulation studies indicate that filter press or vacuum filtration
dewatering would be the most applicable processes when considering land fill
as the ultimate disposal of the sludges. Filter press dewatering of the combined
primary and excess biological sludges was used for the process design calculation
and cost estimates.

10. Continuous flow bench and pilot scale carbon column studies indicate that
carbon adsorption is effective in removing color, residual organics, and toxic
substances from the biologically treated effluent throughout the operational year.
However, the data suggest that carbon adsorption is more effective as a tertiary
process following biological treatment than as a total process. This observation
is predicated on the fact that a high leakage of BOD was noted when the un-
treated wastewater was applied directly to the carbon columns. This can be
attributed to the presence of certain organic constituents which are biodegradable
but not amenabla to adsorption.

11. The addition of powdered activated carbon to the activated sludge process

was investigated . Although improved organic removal was observed, the sludge
handling phase including powdered carbon regeneration has not been sufficiently
developed to allow a forceful recommendation of this process.

10



12, Effluent polishing processes including sand filtration and microstraining
were investigated. On the basis of effluent quality criteria, the use of either
of these processes as polishing processes is not recommended .

Effluent Quality Analysis

1. The predicted effluent quality of the proposed treatment facility as presented
in this report will meet the DRBC standards as adopted on 7 March 1968, and as
amended through March 26, 1970.

2. It is recognized that the effluent quality projection as presented in this report
is based on the treatability of the combined wastewater having the quality
characteristics observed during this study. However, the period of time over which
the treated and untreated wastewaters were characterized affords statistical
creditability. The effluent quality as predicted is therefore sufficiently accurate
to justify implementation of the recommended system which has the capacity and
capability to freat wastewaters of a similar nature to this required quality level.

RECOMMENDATIONS

Based on the conclusions as stated herein, and the detailed investigations which